
G4

G4

Betjeningsvejledning DK
Bruksanvisning N
Bruksanvisning  S

Operating guide UK
Betribsanleitung D

Mode d’emploi F
Gebruiksaanwijzingen  NL

Instrucciones de manejo E
Instruções para uso P

Käyttöopas FI
Instrukcja obsługi PL

Ελληνικά - οδηγίες λειτουργίάς GR

06
95

10
19

.0
1

30
10

03
11

4 
– 

20
07

-0
1-

24

Spare parts

NEPTUNE 5
NEPTUNE 7

NEPTUNE 5
NEPTUNE 7



� 

Recommended spare parts
A-Parts:
High turning parts. Recommended stock size is: [Number of machines sold  x  0.02] or minimum 1.
These parts are typical: Water seals, valves, etc.
B-Parts:
Medium turning parts. Recommended  stock size is: [Number of machines  sold x 0.01] or minimum 1.
These parts are typical: By-pass valves, safety valves, seal kit, hoses, wobble disc bearings, etc.
C-Parts:
Low turning parts. Recommended stock size is: Minimum 1.
These parts are typical: Electric parts, motors, transformers, relays, fuses, cylinder head, etc.

Key to symbols

	 ATTENTION!	 - Lengths in metres - Please indicate required length when ordering!
	 consisting of
	 includes
	



� 

30
10

03
11

4 
- 

20
07

-0
5-

07

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

N
E

P
T

U
N

E
5+

7-
I0

1

1

9

12

11

7

5

10

4

3

2

6

8

12

11
9

3

 1 301002974 Side cabinet left “NEPTUNE 5+7” (Green) 1 1

 2 301002976 Lance holder (Green) 1 1

 3 1814614 Screw  5x18 2 4

 4 12496 Hexagon Nut M6 3 3

 5 301000447 Handle cpl. 1 1

 6 5945 Screw  M6x30 2 2

 7 301002975 Side cabinet right (Green) 1 1

 8 301000585 Door Lock  Ø29x28 1 1

 9 301002965 Cover “NEPTUNE 5” (Green) 1

 9 301002966 Cover “NEPTUNE 7” (Green) 1

10 301000453 Cover black -Neptune 7- 1

11 301001518 Safety-clip cover 2 2

12 301000584 Locking Bolt  Ø29x28 1 1



30
10

03
11

4 
- 

20
07

-0
5-

07

� 

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

N
E

P
T

U
N

E
5+

7-
I0

2
2

3

5

6
7

4

15 14

8

8

9

10

1

13
14

17

10

18

8
11

14

18

19

 1 301000458 Fuel/Detergent  Tank 1 1

 2 17508 Valve 1 1

 3 3205 Valve 1 1

 4 5283 Hose Nozzle  Ø6R3/8 1 1

 5 11654 Hose Clamp  Ø11,5 1 1

 6 301000618 Gasket  Ø32x20,1 1 1

  7 4973 Hose  Ø6x3 1 1

 8 301000620 Gasket  Ø79,6xØ66x10 3 3

 9 301001517 Cover-can detergent grey 1 1

10 18086 Screw  2,9x13 2 2

11 6180906 Plug  G1/4 1 1

12 301000644 Fuel Gauge 1 1

13 61442 Connector  Ø6 1 1

 14 17710 Pipe  Ø6x1 1 1

15 5606 Screw  2,9x19 1 1

16 301001196 Float Switch  10VA C 1 1

17 909100173 O-ring  Ø56x5 1 1

18 301001292 Filter -cup Ø98,8 1 1

19 301000634 Cover Ø50.7x17,3 crystal-clear 1 1



� 

30
10

03
11

4 
- 

20
07

-0
5-

07

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

N
E

P
T

U
N

E
5+

7-
I0

3

10

10

9

7

7

8 7

7 5

3

7

7
3

3

6

2

4
17

3

1

12

3

3
3

1615

11 3

13 14

 1 301000510 Base Frame 1 1

 2 301000525 Central Tube 1 1

 3 61467 Hexagon Nut  M8 8 8

 4 301000518 Tube Frame  Left 1 1

 5 301000519 Tube Frame  Right 1 1

 6 301000521 Hinge Plate 1 1

 7 12496 Hexagon Nut M6 6 6

 8 301000706 Bolt  Ø8x310 1 1

 9 301000523 Rear Wall  487x364,7x20 1 1

10 8947 Screw  M6x30 2 2

11 6184074 Wheel  Ø300 2 2

12 46363 Clamping Ring  Ø25 2 2

13 301000332 Wheel Cap  Ø233 2 2

14 301000554 Castor  Ø125 2 2

15 8919 Screw  M8x12 8 8

16 2762 Washer  8,4x1,6 8 8

17 3453 Screw  M8x60 1 1



30
10

03
11

4 
- 

20
07

-0
5-

07

� 

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

0

1234

Anti-S
tone

8466 (6 x 1l.)

N
E

P
T

U
N

E
5+

7-
I0

4

13

6

16

17

5

5

3
4

2

3

1

20

8

9
10

7

23

22

21

25

26

24

12

11

14

19 

15 

18

 1 301000563 Water Break Tank 1 1

 2 301000562 Anti Scale Tank 1 1

 3 301001517 Cover-can detergent grey 2 2

 4 5606 Screw  2,9x19 1 1

 5 56727 Screw  5x20 9 9

 6 301000560 Cover  Anti Scale Tank 1 1

 7 63347 Float Valve 1 1

 8 34225 Filter C 1 1

 9 62877 Float valve Ø55x60 1 1

10 62878 Membrane 1 1

11 61369 Hose Nozzle  Ø20R3/4” 1 1

12 46487 Packing Ring  21x29x2,5 1 1

13 18086 Screw  2,9x13 1 1

14 301000915 Label  Ø20 1 1

15 64445 Anti Scale Valve 1 1

16 301000695 Float Switch  10VA 1 1

17 301000932 Label “Anti-Stone” 1 1

 18 909100141 Pipe  Ø4x1 1 1

19 301000713 Suction Hose  Ø22x295 1

19 301001416 Suction Hose  Ø22x275 1

20 8892 Screw  M8x16 2 2

21 17508 Valve 1 1

22 3205 Valve 1 1

23 5283 Hose Nozzle  Ø6R3/8 1 1



� 

30
10

03
11

4 
- 

20
07

-0
5-

07

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

0

1234

Anti-S
tone

8466 (6 x 1l.)

N
E

P
T

U
N

E
5+

7-
I0

4

13

6

16

17

5

5

3
4

2

3

1

20

8

9
10

7

23

22

21

25

26

24

12

11

14

19 

15 

18

24 11654 Hose Clamp  Ø11,5 1 1

25 301001004 Closing cap w.hole Ø65x22 1 1

 26 4973 Hose  Ø6x3 1 1



30
10

03
11

4 
- 

20
07

-0
5-

07

� 

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

N
E

P
T

U
N

E
5+

7-
I0

5

12
10

13

7

9

5

11

3

6

1

4

NEPTUNE 5 NEPTUNE 7

2

 1 301000781 Electric Box 1 1

 2 301000782 Cover  El.Box  128,2x112,5 1 1

 3 10028 Screw  5x14 1 1

 4 301000845 Gasket  100x100x1 1 1

 5 17106 Insert  29x52 1 1

 6 20862 Pipe Nuts  R1” 1

 7 32535 Screw  M5x16 4

 9 56554 O-ring  Ø14x1,78 1

10 19690 O-ring  Ø19x1,8 1

11 301000615 Cover  Ø70x15,5 1 1

12 301001196 Float Switch  10VA C 1 1

13 301000614 Pumpoil Container  Ø66,8x84 1 1



� 

30
10

03
11

4 
- 

20
07

-0
5-

07

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

BAR

N
E

P
T

U
N

E
5+

7-
I0

6

17

16

13,1,5 Nm

15,1,5 Nm

12

14 4
20Nm

5

6

7
20Nm

24
25Nm

8

18
19
20
21
22
23



9

10

11

3
7Nm

2

1

 1 301001810 Unloader Valve includes  C 1 1

  2 62397 Rotary Knob 1 1

  3 3136 Hexagon Nut  M6 1 1

  4 62710 Union Nut  M24x1,5x21 1 1

  5 62711 Set Screw  M6x60 1 1

  6 62712 Hollow Screw  M16x1x9 1 1

  7 62696 Hexagon Nut  M24x1,5x6 1 1

  8 62695 Spring Support 1 1

  9 62713 Spring 1 1

 10 62694 Spring Support 1 1

 11 40972 Spring  3,5x10,5x54 1 1

12 62401 Bracket 1 1

13 3349 Screw  M5x16 1 1

14 301000731 End Switch  250V  0,1A B 1 1

15 2759 Hexagon Nut  M4 1 1

 16 62717 Contact Stud 1 1

17 5076 Screw  M4x25 1 1

 18 64314 Repair Kit B 1 1

 19 909100001 Ring  Ø14 1 1

 20 62708 Valve Seat  Ø8,5/Ø11,4/Ø13,9x4 1 1

 21 49461 O-ring  Ø11x1,5 1 1

 22 9523 O-ring  Ø17x1,5 1 1

 23 32091 O-ring  Ø21x2 1 1

 24 64301 Hollow Screw  M24x1.5 C 1 1

301001195 Repair Kit  Unloader Valve consisting of:  1 1



30
10

03
11

4 
- 

20
07

-0
5-

07

10 

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

N
E

P
T

U
N

E
5+

7-
I0

7

23

25
26

24

20Nm

27

28 11

11
13

9

10

12

18

19

21

20

3
22

14
15

16

17



4,25Nm

7

6

29

7

8
30Nm

5

20Nm

2

1 

30

 1 63090 Hydr. Accumulator  0,14 250bar 1 1

 2 63136 Socket  M16x1,5 1 1

 3 1618 Screw Assembly  GL10 R1/4 1 1

 4 301000911 Safety Valve  250 bar A 1 1

  5 16443 O-ring  Ø17x2 1 1

  6 62706 O-ring  Ø13x2 1 1

  7 16443 O-ring  Ø17x2 2 2

  8 62697 Hollow Screw  G3/8 C 1 1

 9 62600 Filter 500µ Ø21,4x19,7 ⇒ 31.10.2006 C 1

10 301001297 Hollow Screw  G1/2”-G3/4”x72 1

 11 24347 O-ring  Ø21x2,5 2 2

12 63058 Connection 1 1

 13 13739 O-ring  Ø11,2x1,8 1 1

 14 56519 O-ring  Ø6,5x3 1 1

 15 301000905 Piston  Ø14,6x25,5 1 1

 16 16998 O-ring  Ø14x1,5 1 1

 17 62722 Fitting 1 1

 18 63538 Contact Piston B 1 1

 19 6231 Spring  0,5x11x44 B 1 1

 20 10028 Screw  5x14 1 1

 21 62399 Bracket for reed-contact 1 1

 22 62706 O-ring  Ø13x2 1 1

23 301000854 HP-Hose  Ø8x610 1

23 301000857 HP Hose  Ø8x830 1

24 301002458 Reed contact  Ø8x75 C 1 1



11 

30
10

03
11

4 
- 

20
07

-0
5-

07

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

25 5613 Hose Nozzle  Ø13 90° 1

26 15587 Packing Ring  14x24x2 1

27 8298 Hose Clip  16-27 1

28 301000713 Suction Hose  Ø22x295 1

28 301001416 Suction Hose  Ø22x275 1

29 30993 Plug  G1/4 3 3

30 301002394 Filter  01.11.2006  ⇒

301001810 Unloader Valve includes  C 1 1

301001195 Repair Kit  Unloader Valve consisting of:  B 1 1

N
E

P
T

U
N

E
5+

7-
I0

7

23

25
26

24

20Nm

27

28 11

11
13

9

10

12

18

19

21

20

3
22

14
15

16

17



4,25Nm

7

6

29

7

8
30Nm

5

20Nm

2

1 

30



30
10

03
11

4 
- 

20
07

-0
5-

07

12 

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

N
E

P
T

 U
N

E
5-

I0
8 

 

30

32

31

35
36

31
32

12

10

13
15

17

29

34

37

6

26

28

38
39

24
23

19

1
42

18
20

21

22

25

40

33

41

16

6

5

7

8

2

3

4

9

14

99

43

44

39
42

39
40

 1 6863 Screw  M8x35 4

 2 301000614 Pumpoil Container  Ø66,8x84 1

 3 301000615 Cover  Ø70x15,5 1

 4 56554 O-ring  Ø14x1,78 1

 5 301001158 Cover 1

 6 56554 O-ring  Ø14x1,78 2

 7 301001135 Plug  G3/8” 1

 8 909100158 Screw  M6x14 6

 9 301001138 Bolt B 3

10 301001168 Connecting Rod B 3

12 301001156 Piston Rod B 3

13 49900 Supporting Ring  Ø8x11x1 3

14 3001740 O-ring  Ø7,66x1,78 3

15 301001139 Distance Spacer 3

16 909100165 Packing Ring  Ø8x17 3

17 909100167 Hexagon Nut  M8 3

18 2788 Screw  M8x16 4

19 301001167 Bearing Lid  80x80x8  Open 1

20 301001166 Bearing Lid  80x80x8  Closed 1

21 301001140 Adjusting Washer  80x80x0.05 B 1

21 301001141 Adjusting Washer  80x80x0,10 B 1

21 301001142 Adjusting Washer  80x80x0,20 B 1

21 301001143 Adjusting Washer  80x80x0,25 B 1

22 909100163 Roller Bearing  30304 C 1

23 909100162 Roller Bearing  30205 C 1



13 

30
10

03
11

4 
- 

20
07

-0
5-

07

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

24 19639 Parallel Key  A 8x7x25 1

25 301001163 Crankshaft  No.3 C 1

26 301001157 Housing 1

28 301001135 Plug  G3/8” 1

29 301001155 Thrust Collar  Ø20  “NP5-pump” B 3

30 301001172 Valve Block 1

31 301001137 Plug  M22 SW24x21 6

32 103004342 O-ring  Ø17,86x2,62 6

33 1409 Packing Ring  Ø17x23 1

34 301001134 Plug  G3/8” 1

35 909100168 Safety Washer  Ø8 8

36 1814597 Screw  M8x70 8

37 5127 Packing Ring  Ø21x26 1

38 301002402 Hollow screw G1/2” 1

39 11654 Hose Clamp  Ø11,5 3

 40 4973 Hose  Ø6x3 1

41 301001171 Valve Block Compl.  Ø20mm Piston C 1

42 301002926 Filter  01.10.2006  ⇒ 1

43 301002926 Adhesive clip  01.10.2006  ⇒ 1

44 2423 Cable strap  01.10.2006  ⇒ 1

301000792 Pump NP5 17.20 N 1

N
E

P
T

 U
N

E
5-

I0
8 

 

30

32

31

35
36

31
32

12

10

13
15

17

29

34

37

6

26

28

38
39

24
23

19

1
42

18
20

21

22

25

40

33

41

16

6

5

7

8

2

3

4

9

14

99

43

44

39
42

39
40



30
10

03
11

4 
- 

20
07

-0
5-

07

14 

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

N
E

P
T

U
N

E
5-

I0
9

46

45

44

43

42

42

45

45

45

41

42

46

45

44

43

41 301001171 Valve Block Compl.  Ø20mm Piston C 1

42 301001153 Kit Valve  [6x] A 1

43 301001149 Kit Piston Sealing  Ø20 A 1

44 301001152 Kit Support Ring  Ø20 B 1

45 301001150 Kit Oil Sealing B 1

46 301001147 Kit Piston  Ø20 C 1



15 

30
10

03
11

4 
- 

20
07

-0
5-

07

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

N
E

P
T

U
N

E
5-

I1
0

4

5

6

9
10

7
8

2

2

3

1

18

18

13

12

14

11

15
17

11

15

16

14

 1 301000753 Motor  6.7kW/230/400/3 C 1

 2 6863 Screw  M8x35 8

 3 301001119 Motorflange 1

 4 301001124 Rotor  Motor  6.7kW C 1

 5 5905 Roller Bearing  6306-2Z C 1

 6 301001113 Rear Bearing Cover 1

 7 301001117 Fan Wheel C 1

 8 301001112 Fastening Ring 1

 9 301001115 Fan Housing 1

10 8822 Sheet Metal Screw  3,5x9,5 4

11 301001126 Motor Foot  H45mm 2

12 6052 Hexagon Nut  M8 4

13 27372 Screw  M8x20 4

14 61467 Hexagon Nut  M8 4

15 2793 Washer  8,4x2 8

16 2750 Screw  M8x25 2

17 8919 Screw  M8x12 2

18 49924 Anti Vibration Damper  Ø30x20 4



30
10

03
11

4 
- 

20
07

-0
5-

07

16 

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

BAR

20

19

16

8
9

1
23

3 2

4
5

6

7

13
14

12
10

18
17

15

11

24

25
21

21
22

23

 1 107121500 Washer  Ø109x22 1

 2 107121501 Plug  Ø8x10,5 2

 3 3000270 O-ring  Ø5,1x1,6 2

 4 1609300 Hose Nipple 1

 5 3001740 O-ring  Ø7,66x1,78 1

 6 6301392 Spacer Ring 1

 7 6100602 Retaining Ring 1

 8 4826 Hexagon Nut  M10 8

 9 107121502 Inlet socket 1

10 1119210 Repair Kit  Inlet Elbow B 1

11 6180661 Clip valve 1

12 3004226 O-ring  Ø13x3 1

13 62600 Filter 500µ Ø21,4x19,7 C 1

14 301001103 Orifice 8,5x11,5x16 1

15 8298 Hose Clip  16-27 1

16 301001416 Suction Hose  Ø22x275 1

17 107121503 Hollow Screw C 1

18 24347 O-ring  Ø21x2,5 1

19 16443 O-ring  Ø17x2 1

20 62697 Hollow Screw  G3/8 C 1

¤ 21 4973 Hose  01.10.2006  ⇒ 1

22 11654 Hose clip  01.10.2006  ⇒ 2

23 301002926 Filter  01.10.2006  ⇒ 1

24 2423 Adhesive clip  01.10.2006  ⇒ 1

25 15884 Cable strap  01.10.2006  ⇒ 1



17 

30
10

03
11

4 
- 

20
07

-0
5-

07

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

N
E

P
T

U
N

E
7-

I1
2

6

3

2

51,52

51,52

5

15

16

4

9

10
11

12

13

14
8

7

51

17

50,52

50,52

49

50,52

 2 301000615 Cover  Ø70x15,5 1

 3 301000614 Pumpoil Container  Ø66,8x84 1

 4 19690 O-ring  Ø19x1,8 1

 5 6100718 Washer 10x16x1 8

 6 6100719 Thrust Collar 8

 7 6301368 Screw-mounting M10 C 8

 8 4826 Hexagon Nut  M10 8

 9 6300071 Cylinder Block  Complete C 1

10 1802529 Lock Ring  Ø24 4

11 6100666 Ring return-spring 4

12 6301166 Ceramic Piston B 4

13 102602517 Tension-spring 4,3x41x61 B 4

14 6100610 Cylinder Block 1

15 6150400 Drain plug 1

16 107120700 Thrust Collar+Back-up Ring B 4

17 107120701 Cylinder head C3 1

49 1119310 Kit Valve  [4x] B 1

50 1119571 Repair Kit  Gasket B 1

51 1119820 Repair Kit  Oil Sealing B 1

52 1119570 Repair Kit  Gasket B 1



30
10

03
11

4 
- 

20
07

-0
5-

07

18 

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

N
E

P
T

U
N

E
7-

I1
3

2

13
12

26
25

24

23
22

21

1918
1752

20

11

9

52

8

14

27

710
6

3

4

5

30
29 31

32

33

34

28

51,52

5

15 16

1

 1 107120750 Motor  6,5kW/400-415/230/3 1

 2 1802503 Lock Ring 1

 3 6100605 Fan wheel C 1

 4 6100609 Cover for fan 1

 5 101814693 Screw-taptite M4x8 2

 6 107302152 Bush G1”AG/G3/4” 1

 7 1803725 Hexagon Nut  M8 4

 8 1801182 Spring Washer  8,1 4

 9 6100611 Rear Bearing Cover 1

10 107120761 Stator  6,5kW/400-415/230/3 C 1

11 3200623 Rear-Bearing 6205 2RS 1

12 107120772 Rotor  6,5kW C 1

13 3200672 Key  6x6x32 1

14 6100712 Stay bolt L306mm 4

15 6101750 Front Bearing Cover Compl. C 1

16 6101749 Front Bearing Cover 1

17 6100995 Washer Ø53/40,5x1,25 1

18 6100996 Guide Pin 1

19 107120703 Bearing Track B 1

20 3200656 Needle Bearing  K40x45x17 B 1

21 3200615 Axial Roller Bearing B 1

22 107120716 Wobble disc no.12 B 1

23 1802511 Seger Circlip Ring  28x1,2 1

24 3200664 Needle Bearing  K40x45x13A B 1

25 3200615 Axial Roller Bearing B 1



19 

30
10

03
11

4 
- 

20
07

-0
5-

07

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

N
E

P
T

U
N

E
7-

I1
3

2

13
12

26
25

24

23
22

21

1918
1752

20

11

9

52

8

14

27

710
6

3

4

5

30
29 31

32

33

34

28

51,52

5

15 16

1

26 107120704 Bearing Track 1

27 6301368 Screw-mounting M10 C 8

28 103821820 Plug-housing AMP 9-pol. 1

29 301001071 Console  263x215x49,2 1

30 909100152 Nut  M8 4

31 2793 Washer  8,4x2 4

32 8919 Screw  M8x12 4

33 1802651 Screw  M10x20 4

34 10204 Serrated Lock Washer  A10,5 4

49 1119310 Kit Valve  [4x] B 1

50 1119571 Repair Kit  Gasket B 1

51 1119820 Repair Kit  Oil Sealing B 1

52 1119570 Repair Kit  Gasket B 1



30
10

03
11

4 
- 

20
07

-0
5-

07

20 

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

888

N
E

P
T

U
N

E
5+

7-
I1

4

8
22

23

20

24
25

21

19

26

18

17

3

7

7
12

16

14
15

13

1

8

10

27

9

11

10
9

11

45

6
2

28

29

 1 301000679 Assembly Plate 1 1

 2 301000680 Main Circuit Board C 1 1

 3 1805175 Screw  3x12 4 4

 4 301000678 Display Circuit Board C 1 1

 5 301000636 Axis  Ø15x43,5 1 1

 6 11254 Screw  3,5x10 3 3

  7 22290 Mounting Rail 1 1

 8 15146 Screw  M5x12 4 4

 9 2763 Washer 5,3x1 4 4

10 1813773 Serrated lock washer  A5,3 4 4

11 2760 Hexagon Nut  M5 4 4

12 16860 Screw  4x12 1 1

13 301000689 End Plate  4mm 1 1

14 301000688 Wire Terminal  4x2,5mm 1 1

15 301000686 Wire Terminal  4x2,5mm² 2 2

16 301000683 Jumper 400/3/50 1 1

17 301000722 Wire  H07V-K 1 1

18 301000681 Transformer  230V/400V 24V/8V C 1 1

19 301000734 End Plate  AP4 1 1

20 63903 Contactor  100-C16KJ10 24V/50-60Hz C 1 1

21 3812385 Fuse  6,3A/250V/`T´  Ø5x20 C 1 1

22 3807914 Fuseholder  5x20 1 1

23 3807906 Wire Terminal  WK4 1 1

24 301000684 Relay Holder  35x25x16 1 1



21 

30
10

03
11

4 
- 

20
07

-0
5-

07

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

888

N
E

P
T

U
N

E
5+

7-
I1

4

8
22

23

20

24
25

21

19

26

18

17

3

7

7
12

16

14
15

13

1

8

10

27

9

11

10
9

11

45

6
2

28

29

25 26817 Relay  24VAC C 1 1

26 41573 Relay Holder 1 1

27 15147 Cable Strap  3,5x1,3x175 1 1

28 103821729 Fuse 2A/250V/`T´Ø5x20 C 1 1

29 24499 Fuse  315mA M Ø5x20 C 1 1



30
10

03
11

4 
- 

20
07

-0
5-

07

22 

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

N
E

P
T

U
N

E
5+

7-
I1

5

2

4

12

15
14

16

17

3
1

13

14

10

11

9

8

5

7

3

6

18

 1 301000727 Cord Motor  9-pol. C 1 1

 2 17106 Insert  29x52 1 1

 3 3803780 Grommet  10-14C 2 2

 4 301000732 Thermo Fuse  108°C C 1 1

 5 301002458 Reed contact  Ø8x75 C 1 1

 6 301001196 Float Switch  10VA C 1 1

 7 301000615 Cover  Ø70x15,5 1 1

 8 301000729 Flame Sensor C 1 1

 9 301000731 End Switch  250V  0,1A C 1 1

10 301000730 Temperature Sensor C 1 1

11 1081 Union Nut  L 12 1 1

12 28877 Main switch C 1 1

13 301000720 Cord Transformer  400V/4G1,5 1 1

14 4059 Cable Strap  3,6x1,1x110 5 5

15 301001091 Rope  Ø1,2x365 1 1

16 301000834 Power Cord  H07RN-F 4G1,5x6 1 1

17 909100019 Hexagon Nut  M20x1,5 1 1

18 909100043 Cord Fixing  M20x1,5 1 1



23 

30
10

03
11

4 
- 

20
07

-0
5-

07

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

N
E

P
T

U
N

E
5+

7-
I1

6

2

3

12
13 13

14
4

5

46

7

9
8

9
8

1011

16

13 13 14 15
1

 1 301001579 Label-operation 1 1

 2 301000970 Kit Gasket 1 1

 3 301002977 Cover 1 1

 4 1814614 Screw  5x18 6 6

 5 301001075 Wireholder  Ø22x38x16 1 1

 6 49473 Manometer  0-315 bar 1 1

 7 909100238 Rotary knob 6x6+8x8   PP 1 1

 8 9868 O-ring  Ø10x2,5 2 2

 9 909100237 Rotary knob ø6x5 Gerni  PP 2 2

10 301000786 Label valve-scala NEPTUNE 1 1

11 1814730 Screw  3,5x10 2 2

12 301001000 Valve  Ø51x70 C 1 1

13 11654 Hose Clamp  Ø11,5 4 4

 14 4973 Hose  Ø6x3 1 1

15 8819 Cable Strap  4,5x1x350 1 1

16 11253 Screw  5x20 2 2



30
10

03
11

4 
- 

20
07

-0
5-

07

24 

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

  N
E

P
T

U
N

E
5+

7-
I1

7

1

3

19

2

3

5

9

8

16

13
12

13
12

15

17
18

73

4

11

10

6

14

A

B

9Nm

 1 301000908 Burner Fan Housing  Compl. 1 1

 2 301000852 Cover  Fan Housing 1 1

 3 32535 Screw  M5x16 3 3

 4 301000889 Fan wheel  Ø160x60 1 1

 5 301000495 Housing burner 1 1

 6 301000882 Burner Motor  180W/230V/50Hz C 1 1

 7 301002131 Fuelpump  24V C 1 1

 8 1226 Coupling 1 1

 9 4697 Screw  M6x16 2 2

 10 909100141 Pipe  Ø4x1 1 1

11 301002070 Union Piece  Ø4/G1/8” 1 1

 12 17710 Pipe  Ø6x1 1 1

13 29599 Union Piece  Ø6 G1/8”R12” 2 2

14 301002101 Fuelpump with Filter 1 1

15 60993 Solenoid  w.Wire  24V/50-60Hz C 1 1

16 1756 Filter Cartridge C 1 1

17 40907 O-ring  Ø31,47x1,78 1 1

18 9868 O-ring  Ø10x2,5 1 1

19 12496 Hexagon Nut M6 2 2



25 

30
10

03
11

4 
- 

20
07

-0
5-

07

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

3

6

7

2
4

5

4
2

2
2

11

12

9

10

8

13

  N
E

P
T

U
N

E
5+

7-
I1

8

14

 2 7012 Hexagon Nut  M18x1,5 4 4

 3 301000534 Boiler Cover  Outer 1 1

 4 301000582 Bushing  Ø22x1,5x24 2 2

 5 12496 Hexagon Nut M6 3 3

 6 12263 Hexagon Nut  M6 4 4

 7 301001838 Boiler Cover  Inner 1

 7 301001839 Boiler Cover  Inner 1

 8 301001098 Coil  “Neptune 5” C 1

 8 301001099 Coil  “Neptune 7+8” C 1

 8 301001341 Coil  Stainless  “Neptune 5” Option C 1

 8 301001342 Coil  Stainless  “Neptune 7+8” Option C 1

 9 301000916 Isolation  Ø320,5x89 1 1

10 301000968 Boiler Jacket Compl.  “Neptune 5” 1

10 301000969 Boiler Jacket Compl.  “Neptune 7+8” 1

11 3913 Screw  M6x12 4 4

12 12496 Hexagon Nut M6 4 4

13 2764 Washer  6,4x1,6 4 4

14 301000541 Shielding cone “NEPTUNE 5+7” 1 1



30
10

03
11

4 
- 

20
07

-0
5-

07

26 

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

N
E

P
T

U
N

E
5+

7-
I1

9

4

10

7

31
8

7

6

5 9

11

12

15

17
16

13

14

14

2

 1 301000883 Distributor 1 1

 2 1821 Fitting  XGE 6LR1/8 1 1

 3 3938 Fitting  L12 G1/4 1 1

 4 301000854 HP-Hose  Ø8x610 1

 4 301000857 HP Hose  Ø8x830 1

 5 60141 HP Hose  Ø2x0,8m 1 1

 6 301000732 Thermo Fuse  108°C C 1 1

 7 1081 Union Nut  L 12 2 2

 8 301000730 Temperature Sensor C 1 1

 9 4102 Fitting  XEVT 12L 1 1

10 1080 Ring  L 12 1 1

11 301000855 HP-Hose  Ø8x650 1

11 301000856 HP-Hose  Ø8x730 1

12 301000879 Ignition transformer 220-230V/50Hz C 1 1

13 1809821 Screw  M5x50 2 2

14 301000858 Ignition Cord  Ø7x500 C 2

14 301000859 Ignition Cord  Ø7x650 C 2

15 909100152 Nut  M8 1 1

16 1803543 Screw  M4x10 1 1

17 909100379 Pipe-clamp Ø4 1 1



27 

30
10

03
11

4 
- 

20
07

-0
5-

07

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

N
E

P
T

U
N

E
5+

7-
I2

0

1

6

4

9

12

13

3

5
7 

17

19

18

8

10

11

2

2

15

16

14

20

21

 1 4820 Screw  M5x10 3 3

 2 301000858 Ignition Cord  Ø7x500 C 2

 2 301000859 Ignition Cord  Ø7x650 C 2

 3 4036 Sheet Metal Screw  2,9x9,5 1 1

 4 301001069 Holder  Ø4,8 1 1

 5 5606 Screw  2,9x19 1 1

 6 301000934 Holder  37,45x23x17,7 1 1

 7 301000729 Flame Sensor C 1 1

 8 909100139 Hexagon Nut  M20x1 1 1

 9 301000606 Cover  Ø150x38 1 1

10 301001548 Fuel Nozzle Holder  SW22x65,5 1 1

11 301000886 Fuel Nozzle  1,75gal/h 60°H B 1

11 301002007 Fuel Nozzle  2,25gal/h 45°H B 1

12 301001833 Air Distributor  Ø90x59,2 1

12 301001834 Air Distributor  Ø94x59,2 1

13 51848 Oval Head Screw  M3x4 3 3

14 909100143 Pan Head Screw  M4x4,5 1 1

15 909100144 Spring Washer  B5 1 1

16 301000853 Ignition Electrode A 1 1

17 1603448 Cutting ring L4 1 1

18 1603430 Union Nut  L 4 1 1

19 301002072 Pipe Bended  Ø4x582 1 1

20 301001912 Union Piece  Ø4/Ø4 1 1

 21 909100141 Pipe  Ø4x1 1 1



30
10

03
11

4 
- 

20
07

-0
5-

07

28 

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

N
E

P
T

U
N

E
5+

7-
I2

1

5

7

1
2

3

10
11 13

12
14

15

16
9

9

4

8

7

17

 1 301002991 Basket bestehend aus:  1

  2 301000668 Guide Bar  Ø12x451 1

  3 301002973 Hose reel cabinet right+left (green) 1

  4 301000602 Sheet Metal  390x262x142 1

  5 301000601 Sheet Metal  390x261x142 1

 7 8919 Screw  M8x12 2

 8 11565 Screw  5x18 2

  9 18086 Screw  2,9x13 1

10 301000856 HP-Hose  Ø8x730 1

11 1504 Fitting  XEVW 12L ZN 1

12 1080 Ring  L 12 1

13 1081 Union Nut  L 12 1

14 301000627 Fitting  M18x1,5xG3/8" 1

15 42768 O-ring  Ø11,2x1,8 1

16 1600493 Nipple  3/8" 1

17 43341 Screw  5x30 2



29 

30
10

03
11

4 
- 

20
07

-0
5-

07

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

2115
20

19

1

2

3

4
5

6

22

18
17

26
29

27
7 98

11

13

14

12

N
E

P
T

U
N

E
5+

7-
I2

2

15

3125

16

24

10
9 8

28
30

 1 301002990 Hose reel 50m X-models 1

 2 301000733 Crank  190x175x45 X-models 1

 3 301000668 Guide Bar  Ø12x451 X-models 1

 4 1814466 Safety Washer ø9 X-models 1

 5 301000746 Brake for hose reel X-models 1

 6 301002973 Hose reel cabinet right+left (green) X-models 1

 7 301001096 HP-Swirvel X-models C 1

 8 19620 O-ring  Ø15.54x2.62 X-models 2

 9 63792 Supporting Ring  Ø16,26x2,18 X-models 2

10 42768 O-ring  Ø11,2x1,8 X-models 1

11 301000624 HP-Swirvel Housing  Ø45x41,7 X-models 1

12 54590 Fitting  XGE12L/1/4NPT X-models 1

13 5100 Screw  M6x45 X-models 1

14 32524 Retaining Ring  20x1,2 X-models 1

15 8919 Screw  M8x12 X-models 2

16 11565 Screw  5x18 X-models 2

17 3913 Screw  M6x12 X-models 3

18 301000653 Washer ø45x4 X-models 1

19 301000850 Washer ø21x45x4 X-models 1

20 1600493 Nipple  3/8” X-models 1

21 301000698 Hose Reel 50m X-models 1

22 301000602 Sheet Metal  390x262x142 X-models 1

24 301000849 Bearing  Left  Ø50x33 X-models 1

25 5945 Screw  M6x30 X-models 1

26 301000780 Hose Guide  70x40 X-models 1



30
10

03
11

4 
- 

20
07

-0
5-

07

30 

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

2115
20

19

1

2

3

4
5

6

22

18
17

26
29

27
7 98

11

13

14

12

N
E

P
T

U
N

E
5+

7-
I2

2

15

3125

16

24

10
9 8

28
30

27 301000672 Hose Guide Sleeve  33,2x27x20 X-models 1

28 301000676 Hose Guide Section Lower X-models 1

29 10028 Screw  5x14 X-models 1

30 301000674 Hose Guide Section Upper X-models 1

31 43341 Screw  5x30 X-models 2



31 

30
10

03
11

4 
- 

20
07

-0
5-

07

Pos. No. 	Description
Comment
Bemerkung
Remarque
Bemærkning

R
ec

. P
ar

t

N
E

P
T

U
N

E
 5

N
E

P
T

U
N

E
 7

 1 301001078 Service Crane

N
E

P
T

U
N

E
5+

7-
I2

3


